



Asbestos Bulk Sample Report

201 - 990 Hillside Avenue
 Victoria, B.C. V8T 2A1
 Tel: 778-406-0933
 E-Mail: admin@islandehs.ca

Job: [Redacted]
Project: [Redacted]
Client: Walk-in
Client PO#:

Submitted By: Client
Date Received: 2025-01-23
Analyst: KB

SP #	Location	Material	Analysis Date	Layer	Description	% of Sample	Asbestos Minerals	% Asbestos per Layer	Other Fibres	% Fibres per Layer
N 1	Bathroom	13x13 White/Beige Vinyl Tile with Red Stripe	2025-01-23	1	Beige vinyl wear tread	20.0	None Detected	0.0	Non-fibrous	100.0
				2	Off white foam backing	79.0	None Detected	0.0	Non-fibrous	100.0
				3	Orange adhesive	1.0	None Detected	0.0	Non-fibrous	100.0
N 2	Bathroom & Living	12x12 Blue/Grey Vinyl Tile	2025-01-23	1	Grey vinyl wear tread	20.0	None Detected	0.0	Non-fibrous	100.0
				2	Black rubber-like backing	79.0	None Detected	0.0	Non-fibrous	100.0
				3	Transparent adhesive	1.0	None Detected	0.0	Non-fibrous	100.0

Island Environmental Health & Safety Ltd.